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Applicant : JW Mobile LLC

Address : 140 58th Street, Brooklyn New York 11220 USA

The submitted sample and sample information was/were submitted and identified by/on the behalf
of the client
Sample name : Watch Band

Testing type /model : SKU 89002

Additional type /model : SKU 89003, Model#6520, SKU89008, SKU89009, SKU89010,
SKU89011, SKU89012

Trademark : Primo

Manufacturer : Telephone Est(HK) Co., Ltd

Address : Room603, 6F, Fuli Tianhe Commercial Building, Linhe East and
Tianhe District, Guangzhou, China

Sample received date : Feb. 07, 2018

Testing period : Feb. 07, 2018 - Feb. 11, 2018

Executive Summary:

TEST REQUEST
CONCLUSION

California Proposition 65 Settlements:

- Total Lead content PASS

- Phthalates content PASS

- Total Cadmium content PASS

*****For more detailed information, please refer to the next page*****
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Tested Sample/Part Description:

1 Green rubber
2 Silver metal
3 Pink rubber

Test Result(s):
◆ Total Lead content
With reference to California proposition 65 settlements, methods CPSC-CH- E1001-08.3&
CPSC-CH-E1002-08.3 were used and total Lead content was determined by ICP-OES/AAS.

Tested Item

Result
Unit (mg/kg) MDL

Unit (mg/kg)
Reference Limit
Unit (mg/kg)

1 2 3

Total Lead (Pb) N.D. N.D. N.D. 5 100

Note:
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per million

◆ Phthalates content
With reference to California Proposition 65 settlements, method CPSC-CH-C1001-09.3 was used and

phthalates were determined by gas chromatograph with mass spectrometer (GC-MS).

Tested Item(s) Result
% MDL

%
Reference limit

%Phthalates
1 2 3

Di-2-ethylhexyl Phthalate (DEHP) N.D. N.D. N.D. 0.003 0.1

Dibutyl Phthalate (DBP) N.D. N.D. N.D. 0.003 0.1

Benzylbutyl Phthalate (BBP) N.D. N.D. N.D. 0.003 0.1

Diisononyl Phthalate (DINP) N.D. N.D. N.D. 0.005 0.1

Diisodecyl Phthalate (DIDP) N.D. N.D. N.D. 0.005 0.1

Di-n-hexyl Phthalate (DnHP) N.D. N.D. N.D. 0.003 0.1

Di-n-octyl phthalate (DNOP) N.D. N.D. N.D. 0.003 0.1
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Note:
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-%= Percentage by weight

◆ Total Cadmium content
With reference to California proposition 65 settlements, methods CPSC-CH- E1001-08.3&
CPSC-CH-E1002-08.3 were used and Total Cadmium(Cd) content was determined by ICP-OES/AAS.

Tested Item

Result
Unit (mg/kg) MDL

Unit (mg/kg)
Reference Limit
Unit (mg/kg)

1 2 3

Total Cadmium(Cd) N.D. N.D. N.D. 2 300

Note:
-MDL = Method Detection Limit
-N.D. = Not Detected (<MDL)
-mg/kg = ppm = parts per millionTST
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Photograph of Sample

*********************************** End of Report ***********************************
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